הודעה על החמרה  ( מידע בטיחות)  בעלון לצרכן 

תאריך    08.2012
שם תכשיר באנגלית  Flagyl Suspension
מספר רישום104-56-22129-00  
שם בעל הרישום     sanofi aventis Israel ltd
שים לב - טקסט שהוסף מסומן בצהוב, טקסט שהוסר מסומן בקו אדום עם קו חוצה, שינוי נוסח מסומנים בירוק.
	פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	1. למה מיועדת התרופה 


	
	 יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא:
התרופה משמשת לטיפול בזיהומים הנובעים מאמבות ,למבליאזיס , טריכומונס, חיידקים אנארוביים או חיידקים הרגישים למטרונידזול. 
התרופה מכילה חומר פעיל בשם מטרונידזול השייך לקבוצת תרופות  הנקראות אנטיביוטיקה.

החומר פועל על ידי הריגת החיידקים והפרזיטים הגורמים לזיהום בגופך.

במקרים מסוימים , יש צורך במתן בו זמני של טיפול תרופתי לבן הזוג , גם אם לא מופיעים אצלו תסמינים – אנא היוועץ ברופא.  


	2. לפני שימוש בתרופה:

טקסט שהוסף מסומן בצהוב )יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):

	
	אין להשתמש בתרופה אם:

 הנך רגיש למטרונידזול, ניטרומידזול ( לדוגמא טינידזול)  או לאחד ממרכיבי התרופה ( ראה סעיף 6) 

אין להשתמש בשילוב עם דיסולפיראם (תכשיר לטיפול באלכוהוליזם) או אלכוהול ( משקאות אלכוהוליים או תרופות המכילות אלכוהול )

התכשיר מכיל סוכרוז  ולכן אין להשתמש אם הינך סובל/ת מאי סבילות לפרוקטוז , בעיות בספיגת גלוקוז וגלקטוז או חוסר באנזים סוכראז-איזומאלטאז


	
	
	אזהרות מיוחדות הנוגעות לשימוש בתרופה: 
לפני הטיפול בתרופה ספר לרופא אם:

אם הנך בהריון או מיניקה

הינך סובל/ת או סבלת בעבר מליקוי בתפקוד הכבד

הנך מטופל בדיאליזה ( ראה סעיף 3 ) 

הנך סובל ממחלה הקשורה למערכת העצבים
מערכת הדם (כגון : קרישה וכ"ו)

מערכת העיכול (כגון אולקוס)

מערכת העצבים המרכזית (כגון אפילפסיה)

מערכת העצבים ההיקפית

	
	
	אם אתה לוקח , או אם לקחת לאחרונה, תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא או לרוקח. במיוחד יש ליידע את הרופא או הרוקח אם אתה לוקח:

תרופות המשמשות לדילול הדם כגון וורפארין.

ליתיום הניתן למחלות נפשיות.

פנוברביטל או פניטואין  לאפילפסיה.

5 פלאורואורציל לסרטן.

בוסולפאן ללויקמיה ( סרטן של תאי הדם)

ציקלוספורין – למניעת דחיית שתל.

דיסולפיראם לאלכוהוליזם.
סימטידין


	
	
	שימוש בפלאג'יל עם מזון  ושתייה / צריכת אלכוהול

אין לשתות יינות או משקאות חריפים בתקופת הטיפול בפלאג'יל ובמשך 48 שעות לאחר סיום הטיפול. שתיית אלכוהול בזמן נטילת פלאג'יל יכולה לגרום לתופעות לוואי לא נעימות כגון בחילה , הקאה  , כאבי בטן , גלי חום, קצב לב מהיר או לא סדיר וכאב ראש. 


	
	
	הריון והנקה

הודיעי  לרופא לפני תחילת הטיפול בפלאג'יל אם הנך בהריון, מתכננת הריון או חושבת שהנך בהריון  או אם הנך מניקה. אין ליטול פלאג'יל בהריון או הנקה אלא אם כן יש צורך הכרחי בטיפול.



	
	
	נהיגה ושימוש במכונות

בזמן נטילת פלאג'יל הנך עלול להרגיש ישנוני, סחרחר , מבולבל, לסבול מהזיות (ראייה או שמיעה של דברים שאינם קיימים ) , התכווצויות  או בעיות זמניות בראיה (כמו טשטוש בראייה או כפל בראייה). 

אם מופיעות תופעות אלו אין לנהוג או להפעיל מכונות או מכשירים.



	
	
	מידע חשוב על חלק ממרכיבי התרופה:

· התכשיר מכיל סוכרוז - כל  5 מ"ל מכילים 3 גרם סוכרוז. 

אין להשתמש היוועץ ברופאך לפני תחילת השימוש בתרופה אם הנך סובל מאי סבילות לפרוקטוז , בעיות בספיגת גלוקוז וגלקטוז או חוסר באנזים סוכראז-איזומאלטאז.

· התכשיר מכיל אלכוהול - כל  5 מ"ל מכילים 40 מ"ג אלכוהול.

במינונים גבוהים, התכשיר עלול להזיק למטופלים הסובלים מאלכוהוליזם, מחלות כבד או אפילפסיה. 
· התכשיר מכיל מתילהידרוקסיבנזואט ופרופילהידרוקסיבנזואט העלולים לגרום לתגובה אלרגית

	3. כיצד תשתמש בתרופה?

	
	 יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא:
יש לנער את התרחיף לפני התחלת השימוש.
עליך להשתמש בכפית מדידה המצורפת לאריזה למדידת הכמות הנכונה של התרופה. אין להשתמש בכפית ביתית לצורך מדידת כמות התרופה. הכפיות הביתיות שונות בגודלן ויתכן שלא תקבל את כמות התרופה הנכונה.
אנשים שעוברים דיאליזה -  דיאליזה מוציאה את הפלאג'יל מהדם. אם הנך עובר דיאליזה, יש ליטול פלאג'יל לאחר טיפול הדיאליזה.

אנשים עם בעיות בכבד – ייתכן והרופא יורה לך להשתמש במינון נמוך מהרגיל או בתדירות נמוכה מהרגיל.
בדיקות ומעקב – ייתכן והרופא ירצה לבצע בדיקות אם הנך נוטל את התרופה יותר מ 10 ימים.
…

	4. תופעות לוואי 

	
	 יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא:
….
הפסק הטיפול בתרופה ופנה מיד לרופא או לבית חולים אם :

· הנך סובל מנפיחות בידיים , ברגליים, בקרסוליים, בפנים , בשפתיים או בגרון שיכולה לגרום לקשיים בבליעה או נשימה. הנך יכול להבחין גם בעקצוץ או  פריחה . כל אלו עשויים  להעיד שהנך סובל מתגובה אלרגית לפלאג'יל.

· תופעה חמורה אך מאד נדירה היא פגיעה מוחית ( אנצפלופטיה) הסימפטומים לתופעה זו משתנים אך ייתכן ותסבול מחום , קישיון עורפי, כאב ראש , ראייה או שמיעה של דברים שאינם קיימים (הזיות). ייתכן ותרגיש  גם בעיות בהזזת הזרועות והרגליים , בעיות בדיבור או הרגשת בלבול.
פנה לרופא מיד אם הנך מבחין בתופעות הבאות:

· הצהבת העור והעיניים. יכולה לנבוע מבעיות בכבד ( צהבת)
· זיהום לא צפוי , כיבים בפה , חבלות, דימום בחניכיים או עייפות חמורה.  יכולים לנבוע מבעיות בדם.
· כאב בטן חמור היכול להגיע  לגב ( עשוי להעיד על דלקת בלבלב)
פנה לרופא או לרוקח אם הנך מבחין בתופעות הבאות:

תופעות המופיעות לעיתים נדירות ביותר (מתרחשות בפחות מ 1 מתוך 10,000 אנשים) :

התכווצויות , בעיות נפשיות כגון תחושת בלבול והזיות (ראייה או שמיעה של דברים שאינם קיימים) , בעיות בראייה כמו טשטוש ראייה או כפל ראייה, פריחה  או אדמומיות בעור, כאב ראש, צבע שתן כהה, הרגשת עייפות או סחרור, כאב בשרירים או במפרקים.
תופעות לוואי נוספות שייתכן ויתרחשו ( שכיחותן אינה ידועה) :

נימול או חוסר תחושה , עקצוץ, כאב או הרגשת חולשה בזרועות או ברגליים,  טעם לא נעים בפה, לשון לבנה, בחילה, הקאה, כאב בטן או שלשול, איבוד תאבון, חום, מצב רוח דכאוני, כאב בעיניים .
במקרים של טיפול ממושך, דווח על מחלת עצבים היקפיים תחושתיים או התקפים אפילפטים (התכווצויות) חולפים.
קבוצת סימפטומים שביחד יכולים להעיד על זיהום הקרומים שעוטפים את המוח וחוט השדרה ( מננגיטיס) : חום, בחילה, הקאה, כאב ראש, קשיון עורף ורגישות קיצונית לאור. פגיעה כבדית , אי ספיקת כבד הדורשת השתלת כבד דווחה בחולים שטופלו במטרונידאזול בשילוב עם תכשירים אנטיביוטים אחרים.
אם אחת מתופעות הלוואי מחמירה, או נמשכת יותר ממספר ימים או כאשר אתה סובל מתופעת לוואי שלא הוזכרה בעלון, עליך להתייעץ עם הרופא.




הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא 
תאריך    08.2012
שם תכשיר באנגלית  Flagyl Suspension
מספר רישום104-56-22129-00  
שם בעל הרישום     sanofi aventis Israel ltd
שים לב - טקסט שהוסף מסומן בצהוב, , טקסט שהוסר מסומן בקו אדום עם קו חוצה, שינוי נוסח מסומנים בירוק.
	פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	4. CLINICAL PARTICULARS
4.2 Posology and method of administration


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
Non-specific vaginitis

500 mg (2X250mg) oral tablets or suspension  twice daily for 7 days or
1 pessary daily per vaginal route during 7 days in combination with oral treatment , if required.
The partner should be treated concomitantly.

	4.3 Contraindications


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
Known hypersensitivity to nitroimidazoles, metronidazole or any of the excipients
For all presentations

This medicine is contra-indicated in the presence of imidazole hypersensitivity.


It is generally inadvisable to use this medicine in combination with disulfiram or alcohol (see section 4.5 Interactions with other medicines and other forms of interaction)

For Flagyl Tablets :

In addition to the above mentioned contraindications this drug should never be used in the following events :

- Hypersensitivity or intolerance to gluten, due to the presence of wheat starch (gluten). 
- In children under 6 years of age, due to the pharmaceutical form.

	4.4 Special warnings and precautions for use


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
For all presentations

Regular clinical and laboratory monitoring (especially leucocyte count) are advised if administration of Flagyl for more than 10 days is considered to be necessary and patients should be monitored for adverse reactions, such as peripheral or central neuropathy (such as paraesthesia, ataxia, dizziness, convulsive seizures).
Metronidazole should be used with caution in patients with active or chronic severe peripheral and central nervous system disease due to the risk of neurological aggravation.
There is a possibility that after Trichomonas vaginalis has been eliminated a gonococcal infection might persist.

The elimination half-life of metronidazole remains unchanged in the presence of renal failure. The dosage of metronidazole therefore needs no reduction. Such patients however retain the metabolites of metronidazole. The clinical significance of this is not known at present.
In patients undergoing haemodialysis metronidazole and metabolites are efficiently removed during an eight hour period of dialysis. Metronidazole should therefore be re-administered immediately after haemodialysis.

No routine adjustment in the dosage of Flagyl need be made in patients with renal failure undergoing intermittent peritoneal dialysis (IDP) or continuous ambulatory peritoneal dialysis (CAPD).

Metronidazole is mainly metabolised by hepatic oxidation. Substantial impairment of metronidazole clearance may occur in the presence of advanced hepatic insufficiency. Significant cumulation may occur in patients with hepatic encephalopathy and the resulting high plasma concentrations of metronidazole may contribute to the symptoms of the encephalopathy. Flagyl should therefore, be administered with caution to patients with hepatic encephalopathy. The daily dosage should be reduced to one third and may be administered once daily.

Patients should be warned that metronidazole may darken urine.
Due to inadequate evidence on the mutagenicity risk in humans (see section 5.3), the use of flagyl for longer treatment than usually required should be carefully considered.
In addition:

For Flagyl Tabs

Flagyl tablets  contains wheat starch (gluten) which may cause allergic reactions
For Flagyl Suspension

Flagyl suspension contains methylhydroxybenzoate and propylhydroxybenzoate which may cause allergic reactions (possibly delayed).
Flagyl suspension contains small amounts of ethanol (alcohol), less than 100mg per 5ml.
Patients with rare hereditary problems of fructose intolerance, glucose-galactose malabsorption or sucrase-isomaltase insufficiency should not take this medicine.
-This medicinal product contains 40 mg of alcohol per measuring spoon (5ml) . Patients with liver disease or epilepsy, alcoholic patients, pregnant women and children aged less than 12 years are recommended not to take this product. 


-This medicinal product contains 3 g of saccharose per measuring spoon (5ml) : take into account if the patient is on a low sugar diet or is a diabetic.
For Flagyl vaginal pessary

The simultaneous use of Flagyl pessary with condoms or diaphragms may increase the risk of rupture of the latex. When this pessary is used with condoms or diaphragms it can increase the breaking risk of latex.


	4.5 Interaction with other medicinal products and other forms of interaction


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
Patients should be advised not to take alcohol during metronidazole therapy and for at least 48 hours afterwards because of the possibility of a disulfiram-like (antabuse effect) reaction. Psychotic reactions have been reported in patients who were using metronidazole and disulfiram concurrently.
Some potentiation of anticoagulant therapy has been reported when metronidazole has been used with the warfarin type oral anticoagulants. Dosage of the latter may require reducing. Prothrombin times should be monitored. There is no interaction with heparin.

Lithium retention accompanied by evidence of possible renal damage has been reported in patients treated simultaneously with lithium and metronidazole. Lithium treatment should be tapered or withdrawn before administering metronidazole. Plasma concentrations of lithium, creatinine and electrolytes should be monitored in patients under treatment with lithium while they receive metronidazole.
Patients receiving phenobarbital or phenytoin metabolise metronidazole at a much greater rate than normally, reducing the half-life to approximately 3 hours.

Metronidazole reduces the clearance of 5 fluorouracil and can therefore result in increased toxicity of 5 fluorouracil.

Patients receiving ciclosporin are at risk of elevated ciclosporin serum levels. Serum ciclosporin and serum creatinine should be closely monitored when coadministration is necessary.
Plasma levels of busulfan may be increased by metronidazole which may lead to severe busulfan toxicity.
Specific problems concerning the INR 


Many case of activity increase in oral anticoagulant therapy have been reported with patients treated with antibiotics. Infectious and inflammatory states and general health states might be risk factors. It is difficult to identify between the infectious pathology and its treatment in the incidence on the INR. However, some antibiotic series are more concerned. This concerns especially fluoroquinolones, macrolides, cyclines, cotrimoxazole and some of cephalosporins. 


Interactions with paraclinical tests 
Metronidazole may immobilize treponemes, giving a false negative TPI test.

	4.6 Pregnancy and lactation


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
There is inadequate evidence of the safety of metronidazole in pregnancy. Flagyl should not be given during pregnancy or during lactation unless the physician considers it essential; in these circumstances the short, high-dosage regimens are not recommended.
Pregnancy 
As metronidazole  crosses the placental barrier and as its effects on human fetal organogenesis are not known, its use in pregnancy should be carefully evaluated

Breast-feeding 
As metronidazole is excreted in human milk, unnecessary exposure to the drug should be avoided.



	4.7 Effects on ability to drive and use machines


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
Patients should be warned about the potential for drowsiness, dizziness, confusion, hallucinations, convulsions or transient visual disorders, and advised not to drive or operate machinery if these symptoms occur.

Patients should be warned about the potential for confusion, vertigo, hallucinations, convulsions or transient visual disorders and advised not to drive or operate machinery if these symptoms occur.



	4.8 Undesirable effects


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
The frequency of adverse events listed below is defined using the following convention:

very common ([image: image1.png]


 1/10); common ([image: image2.png]


 1/100 to < 1/10); uncommon ([image: image3.png]


 1/1,000 to < 1/100); rare ([image: image4.png]


 1/10,000 to < 1/1,000); very rare (< 1/10,000), not known (cannot be estimated from the available data).

Serious adverse reactions occur rarely with standard recommended regimens. Clinicians who contemplate continuous therapy for the relief of chronic conditions, for periods longer than those recommended, are advised to consider the possible therapeutic benefit against the risk of peripheral neuropathy.
Blood and lymphatic system disorders:
Very rare: agranulocytosis, neutropenia, thrombocytopenia, pancytopenia
Not known: leucopenia.

Immune system disorders:
Rare: anaphylaxis
Not known: angiodema, urticaria, fever.
Metabolism and nutrition disorders:
Not known: anorexia.
Psychiatric disorders:
Very rare: psychotic disorders, including confusion and hallucinations.
Not known: depressed mood
Nervous system disorders:
Very rare:
• encephalopathy (eg. confusion, fever, headache, hallucinations, paralysis, light sensitivity, disturbances in sight and movement, stiff neck) and subacute cerebellar syndrome (eg. ataxia, dysathria, gait impairment, nystagmus and tremor) which may resolve on discontinuation of the drug.
• drowsiness, dizziness, convulsions, headaches
Not known:
• during intensive and/or prolonged metronidazole therapy, peripheral sensory neuropathy or transient epileptiform seizures have been reported. In most cases neuropathy disappeared after treatment was stopped or when dosage was reduced.
• aseptic meningitis
Eye disorders:
Very rare: vision disorders such as diplopia and myopia, which, in most cases, is transient.
Not Known: optic neuropathy/neuritis
Gastrointestinal disorders:
Not known: taste disorders, oral mucositis, furred tongue, nausea, vomiting, gastro-intestinal disturbances such as epigastric pain and diarrhoea.  Reversible cases of pancreatitis
Hepatobiliary disorders:
Very rare:
• increase in liver enzymes (AST, ALT, alkaline phosphatase), cholestatic or mixed hepatitis and hepatocellular liver injury, sometimes with jaundice, have been reported.
• cases of liver failure requiring liver transplant have been reported in patients treated with metronidazole in combination with other antibiotic drugs.

Skin and subcutaneous tissue disorders:
Very rare: skin rashes, pustular eruptions, pruritis, flushing
Not known: erythema multiforme.
Musculoskeletal, connective tissue and bone disorders:
Very rare: myalgia, arthralgia.

Renal and urinary disorders:
Very rare: darkening of urine (due to metronidazole metabolite).


	4.9 Overdose


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
Single oral doses of metronidazole, up to 12g have been reported in suicide attempts and accidental overdoses. Symptoms were limited to vomiting, ataxia and slight disorientation. There is no specific antidote for metronidazole overdosage. In cases of suspected massive overdose, symptomatic and supportive treatment should be instituted.

	5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
Pharmacotherapeutic code: Antibacterials for systemic use, ATC code J01X D01.
Metronidazole has antiprotozoal and antibacterial actions and is effective against Trichomonas vaginalis and other protozoa including Entamoeba histolytica and Giardia lamblia and against anaerobic bacteria.

	5.3 Preclinical safety data


	
	טקסט שהוסף מסומן בצהוב ) יש להדגיש כי  מוזכרים כאן רק תתי הסעיפים בהם נעשה השינוי. מידע מלא ניתן למצוא בעלון המלא):
Metronidazole has been shown to be carcinogenic in the mouse and in the rat following chronic oral administration however similar studies in the hamster have given negative results. Epidemiological studies have provided no clear evidence of an increased carcinogenic risk in humans.

Metronidazole has been shown to be mutagenic in bacteria in vitro. In studies conducted in mammalian cells in vitro as well as in rodent or humans in vivo, there was inadequate evidence of a mutagenic effect of metronidazole, with some studies reporting mutagenic effects, while other studies were negative.


